
Emily Benton, PhD, NP-C
University of Colorado
Division of Cardiology 











HFpEF HFrEF









 PND

 Waking up gasping for air; 
usually afraid to lie flat due to 
breathing difficulty

 Unexplained rapid weight 
fluctuations

 Weight gain with swelling

 Inability to lose weight despite 
not eating

 Palpitations

 Brain fog

 Loss of appetite 













Invasive Evaluation







Trends are key! A persistently elevated BNP is a poor prognostic indicator















Treatment recommendations for patients with HFrEF are displayed. Step 1 medications may be started simultaneously at initial (low) doses 
recommended for HFrEF. Alternatively, these medications may be started sequentially, with sequence guided by clinical or other factors, 
without need to achieve target dosing before initiating next medication.  Medication doses should be increased to target as tolerated. 

Heidenreich et al. (2022)



Spironolactone
(Aldactone)

Eplerenone
(Inspra)

25mg – 100mg PO daily 25mg – 100mg PO daily 

↑ diuresis w/ higher dose ↑ diuresis w/ higher dose

↑ potassium ↑ potassium 

Prior to initiation:  Creatinine <2, K 3.5-4.5, no gynecomastia 



Dapagliflozin
(Farxiga)

Empagliflozin
(Jardiance)

10mg PO daily 10mg or 25mg PO daily 

↑diuresis ↑ diuresis

↔ A1C ↔ A1C

Prior to initiation:  GFR >20, no type-1 DM, no h/o frequent UTIs



ACEi
(lisinopril, captopril)

ARB
(losartan, valsartan)

ARNI
Sacubitril-valsartan

↓BP ↓ BP ↓ BP effect

Prior to initiation: BMP (creatinine <2, normal potassium); blood 
pressure >90mmHg



Nicolas, D., Kerndt, C., & Reed, M (2021). Sacubitril-valsartan. Retrieved on 
https://www.ncbi.nlm.nih.gov/books/NBK507904/



Carvedilol
(Coreg)

Metoprolol Succinate
(Toprol XL)

Bisoprolol

3.125mg – 50mg PO BID 12.5mg -100mg PO BID 2.5mg – 20mg PO daily

↓BP ↔ BP effect ↔ BP effect

EVBB:  beta1-adrenoreceptor overstimulation, anti-arrhythmic 
effects, reduction in heart rate, cardiac remodeling benefits 



Furosemide
(Lasix)

Bumetanide
(Bumex)

Torsemide
(Demadex)

10mg – 100mg  PO BID 1-6mg PO BID 10- 100 mg PO BID 

↑ dose = ↑ diuresis ↑ dose = ↑ diuresis ↑ dose = ↑ diuresis

Prior to initiation: creatinine (if ↑ will likely need higher dosing), 
current weight, diuretic response goal (ie 3L negative or 5# weight 
loss)




























